e
=
s
O
90
oy
-
oy
99
=
.
=
N
Q
—
3
P
2

=
-
®,
N
8]
o0
7))
-
)
Y
P
®
)
)
e’
P
—

—
e
\O
&
-
D
<
=
A




1 2 3 4 5 8 10 11 12 13 14 | 15 16 17 18 19 20
55 GB-T16674-1996-M8X30 bolt 4 Fe <D
54 GB/T6172. 2-2016-M8 nut 4 Fe <MD
53 115991 Raise the gear plate assembly 1 Fe
52 115990 Gear Plate bracket assembly 1 Fe
51 GB/T-70. 1-M8X20 screw 1 65Mn
50 GB93-87-12 washer 2 Fe
49 GB845-85-ST4.8X9.5 screw 1" Fe
48 111194 bush 4 PVC
47 GB-T-889-1-M4 nut 8 Fe
46 111193 guiding rod of collector channel 4 Fe
45 GB-T818-M4X12 screw 8 Fe
44 115037 switch 1 PP
43 GB-T16674-1996-M8X85 bolt 4 Fe
42 GB12-98-M8X20 bolt 2 Fe
41 111013 support 1 Fe
40 111042 Rear-discharge board 1 Fe
39 111200 support 1 Fe
38 111039 limit lever 1 Fe
37 114081 Lock pin 1 Fe
36 115038 Power Relay 1 Fe
35 111002 adjustable rocker piece 1 Fe
34 111108 bush 1 Fe
33 Q501-8 pin 9 65Mn
32 114047 bush 2 Fe
31 GB-T16674-1996-M8X25 bolt 2 Fe
30 111012 adjustable rocker 1 Fe
29 GB-T848-1985-12 washer 2 Fe
28 GB-T41-2000-_M12 nut 2 Fe
27 GB97__1-85-8 washer 13 Fe
26 111107 cutting height adjusting lever 1 Fe
25 111011 connect rod 2 Fe
24 112012 handle 1 PP
23 111034 brake fixing plate 1 Fe
22 GB109-86-_8X16-D rivet 8 Fe
21 GB-T-889-1-M3 nut 2 Fe
20 115042 switch 1 Gu+PP
19 115041 switch 1 Gu+PP
18 GB-T818-M3X30 screw 2 Fe
17 111082-A Main frame 1 Fe
16 115031 switch 1 PP
15 GB6182-M8 nut 15 Fe
14 GB_T5287-1985-8 washer 2 Fe
13 111172 hook 1 Fe
12 GB-T16674-1996-M8X55 bolt 5 Fe
11 111078 support rod of front base 1 Fe
10 112014 PP plate 1 PP
9 GB6182-M6 nut 2 Fe
8 GB-T-6170-M6 nut 1 Fe
7 114055 rope guide 1 Fe
6 111182 seat switch plate 1 Fe
5 111070 support lever assy 1 Fe
4 114024 Spring of seat 1 65Mn
3 GB-T-70-M8X80 bolt 1 Fe
2 GB-T-6170-M8 nut 1 Fe
1 114028 Spring 1 65Mn
"SIN " Figure number "English name "qty "material
l | 2 3 4 5 8 10 11 12 13 14 15 16 17 18 19 20



admin
Circle


admin
Circle


admin
Circle


admin
Circle



10

"S/N

" Figure number

3

o]
—
<

"material

115033

seat

FetPVC

114036

revolving shaft of seat

Fe

1 |
2 |
3 (B-T-2000-3 2X22 pin 2 Fe
4 (B-T-93-8 washer 4 65Mn
5 GB-T16674-1996-M8X15 bolt 4 Fe
6 112024 back base 1 PP
1 (B845-85-ST4. 8X9. 5 SCrew 2 Fe
8 Y02109 battery box 1 PP
9 12V-TAH battery | PP
10 115039 fuse box | pp
11 115036 fuse | PC+AL
12 112021 front base | PP
13 111181 location rod of protecting plate 1 Fe
%4 ]gfg§5 PP plate é PP
5 GB6182-M8 nut Fe
16 115032 key 1 /GooN
ggncel . E1)1?0%5 8 0 rillng (15 NR 2023.10.18
B971-85- washer Fe W
19 111183 seat switch plate 1 Fe
20 (B-T-889-1-M4 nut 6 Fe
21 111090 base assy | Fe
22 GB-T818-M4X12 screw 6 Fe
23 115040 cable assy |
24 (B845-85-ST4. 8X13 screw 10 Fe
95 116001 Charging interface 1
26 221140 Direction bar front cover 1 PP
Al 221141 Direction har back cover 1 PP
28 GB/T 845 ST4.2X13 screy 4 Fe
29 101922 wir | 4BS
1 2 3 4 10



李海永
单位部门，完整姓名，日期


| 2 3 4 ) 8 10 11 12 13 14 15 16 17 18 19 20
D

"S/N " Figure number "English name qty | "material

| 112023 collector channel | PYC

2 (B-T-889-1-M4 nut 3 Fe

3 (B-T818-M4X12 screy 3 Fe

4 GB-T16674-1996-M8X40 bolt 5 Fe

5 111081 location rod of protecting plate 1 Fe

6 (B-T889-1-M6 nut 1 Fe

7 111079 Rotary support plate of collector channel 1 Fe

8 (B6182-M8 nut 22 Fe

9 114019 bush 1 Fe

10 111005 front right adjustable plate 1 Fe

11 111007 back right adjustable plate 1 Fe

12 111006 back left adjustable plate 1 Fe

13 111001 Chassis 1 Fe

14 (B12-98-M6X20 bolt | Fe

15 111004 front left adjustable plate 1 Fe

16 111177 24" blade 1 65Mn

17 Y01203 blade washer | 65Mn

18 (B12-98-M8X20 holt 8 Fe

19 3-8-24UNF-2B bolt | Fe

20 Y01201-4 blade bracket 1 Fe

21 114066 pin 1 Fe

22 Y03105 plastic nut 1 PA6

23 (B-T893 1-1986-52 soft washer 2 65Mn

24 114006 blade output shaft 1 Fe

25 114065 pin 1 Fe

26 114005 bush | Fe

Al 111025 brake pedal 1 Fe

28 (B-T16674-1996-M8X55 bolt 1 Fe

29 114030 belt wheel assy for blade 1 Fe

30 GB T5287-1985-8 flat washer 1 Fe

31 GB-T16674-1996-M8X20 holt 4 Fe

32 0501-8 pin 3 65Mn

3 (B896-86 6 split washer 1 Fe

34 111106 limit bush 1 Fe

35 114062 Spring | 65Mn

36 111023 deck cover 1 Fe

37 (B-T276-94-6205 bearing 2 Fe

38 113001 bearing base 2 AL

39 Y03104 water port 1 PAG

40 Y03119 0 type washer 1 MR

41 111064 blade brake connecting lever 1 Fe

49 111024 blade clutch plate 1 Fe

43 (B8931-28 soft washer 1 65Mn

44 6001LL-GBT276-94 bearing | Fe ( 2023 . 10 " 16 )

45 114018 blade pinch roller 1 Fe

46 (B97-1-85-8 flat washer 1 Fe |:| D

47 111029 Spring | Fe

48 114003 bugh 2 Fe

49 114002 spring 1 65Mn

50 111028 blade clutch lever | Fe

hl GB-T-6170-M8 nut 3 Fe

h2 111142 lever 1 Fe

h3 A-11991 A-type belt 1 MR

H4 GB-T16674-1996-M8X35 olt 1 Fe

| 2 3 4 ) 8 10 11 12 13 14 15 16 17 18 19 20



李海永
单位部门，完整姓名，日期


1 2 3 4 7 10
5)
o
(&)
®)
S/N Item No English name Q. TY) pes
1 111049 Frame 1 a
2 111053 Frame 1
3 111056 Rod 2
4 115035 nylon bag 1
5 111068 Front handle 1
cancel 111069 Rear handle 1
7 GB-T818-2000-M5X35 Screw 6
8 GB6182-M5 Nut 12
9 112025 Grassbox cover 1
10 GB-T818-2000-M5X40 Screw 2
11 GB-T818-2000-M5X30 Screw 2
12 GB-T818-2000-M5X25 Screw 2
13 111067 Rear handle 1
1 2 3 4 T 10



李海永
单位部门，完整姓名，日期


| 2 3 4 ) 1 10 11 12 13 14 15 16 17 18 19 20
Steering
S/N Figure number name qty | material
1 111303 steering wheel 1 Fe+PV(C
9 111306 steering lever assy 1 Fe
3 692209 sleeve | PYC
4 B/T879. 1-6X35 pin 1 65Mn
5 111156 steering wheel shaft 1 Fe
6 111162 sleeve hush | Fe
7 (B-T-95-2002-16 flat washer 5 Fe
8 114067 flat key 1 Fe
9 111163 bush | Fe
10 GB-T16674-1996-M8X25 bolt 3 Fe
11 111144 nut 1 Fe
12 111114 us 2 Fe
13 115061 10inch wheel assy 9 Fe+NR
14 GB-T16674-1996-M8X65 __SCrew 1 Fe
15 111127 right bracket 1 Fe
16 GB T5287-1985-8 flat washer 2 Fe
17 111124 steering connect lever 1 Fe
18 111035 bush 1 Fe
19 111134 left bracket ] Fe
20 (B896-86-12 split washer 5 654n
21 9501-8 pin 2 65Mn
929 111111 steering bracket 1 Fe
23 111145 lever | Fe
24 (B6182-M8 nut 2 Fe
25 (GB-T-93-8 washer 2 6oMn
26 111141 lever | Fe
27 GB big flat washer 1 Fe
28 111151 gear 1 Fe
29 GB-T-6170-M8 nut 1 Fe
30 111146 lever | Fe
31 (GB-T16674-M10X50 holt 1 Fe
19 CB big flat washer 1 Fe
33 111152 fan gear 1 Fe
34 (B6182-M10 nut 1 Fe
35 691285 Upper cover of directional tube 1 PYC
36 GB-T-96-1-8 big flat washer 1 Fe
37 111302 1id 1 PP

(2023.10.16)

o/



李海永
单位部门，完整姓名，日期


1 3 4 h 6 8 10 11 12 13 14 15 16 17 18 19 20

"S/N " Figure number "English name "Chinese name "qty | “material
1 115001 brake pedal 1 NR
2 111060-A brake assy 1 Fe
3 111037-B2 P gear control lever-2 1 Fe
4 01303 spring 1 65Mn
5 111173-A clutch operating lever 1 Fe
6 GB-T818-M4X25 screw 1 Fe
1 (B-T-889-1-M4 nut 1 Fe
8 111026 revolving support plate 1 Fe
9 114017 bush 2 Fe
10 GB-T16674-1996-N8X25 bolt 2 Fe
11 114026 Spring 1 65Mn
19 111063 clutch gear lever 1 Fe
13 114004 spring 2 65Mn
14 111037-B1 P gear control lever-1 1 Fe
15 111061 connecting pole 1 Fe
16 (B-T848-1985-14 flat washer 2 Fe
17 GB-T5780-2000-M12X85 bholt 1 Fe
18 111016 speed change lever 1 Fe
19 114003 bush 2 Fe
20 114064 spring 1 65Mn
21 GB-T-6170-6 nut 1 Fe
22 (B6182-N8 nut 9 Fe
23 6B-T-2000-3 2X22 pin 2 Fe
24 (B896-86 16 split washer 9 65Mn
25 114058 __washer 2 Fe
26 115062 13" wheel assy 2 Fe+NR
21 Y01209-5 shaft pin 2 Fe
28 (B97-1-85-8 flat washer 6 Fe
29 114029 Spring 1 65Mn
30 115010 gearbox assy 1

31 GB T5287-1985-8 flat washer 2 Fe
32 114027 spring 1 65Mn
33 112012 handle 2 PP
34 (B-T-96-2-6 flat washer 2 Fe
35 111018 speed lever location plate 1 Fe
26 111092 Antifriction plate 9

37

38 GB-T16674-1996-N8X25 bolt 2 Fe
39 GB-T16674-1996-M8X100 bolt 4 Fe
40 114044 fixing plate of gearbox 1 Fe
41 (B-T16674-1996-N8X40 bholt 1 Fe
49 114010 belt wheel assy for gearbox 1 Fe
13 GB1-T894 1-1986-16 bearing washer 1 65Mn
44 GB-T889-1-2000-M12 nut 1 Fe
45 111039 speed adjustable lever 1 Fe
46 (B-T-6170-N8 nut 1 Fe
47 9501-8 pin 4 65Mn
48 635009 Qutput board 1 Fe
49 (B93-87-6 washer 1 Fe
a0 GB/T 16674-M6X15 holt 1 Fe
hl 112031 switch hase 2 PP
52 115043 switch 2

h3 (GB-6563-86-M8X20 bolt 9 Fe
b4 GB6182-M3 nut 4 Fe
Y GB-T-6563-1986-M3X16 bolt 4 Fe
ho (B-T818-M4X10 screw 2 Fe
hT GB-T-889-1-M4 nut 2 Fe
h8 692239 Throttle handle 1 PP
| 3 4 h 6 8 10 11 12 13 14 15 16 17 18 19 20



李海永
单位部门，完整姓名，日期


i 8 9 10
5

@ "S/N " Figure number "English name "qty | ‘material

@ 1 CB618218 it 9 | Te

2 GB-T16674-1996-M8X55 holt i Fe

3 111021 fixing plate of engine 1 Fe

5 114048 bush 1 Fe

b 111022 self-propelled clutch plate 1 Fe
7 114004 spring 1 65Mn |
8 (B8931-28 soft washer 1 65Mn |

9 GB_Tb287-1985-8 flat washer 1 Fe

10 6001LL-GBT276-94 bearing 1 Fe

11 114015 self-propelled pinch roller 1 Fe

19 A-Li762 A-type belt 1 NR

13 GB-T16674-1996-M8X45 holt 1 Fe

14 115020 self-propelled cable 1 Fe

15 114050 belt wheel assy for engine 1 Fe

16 3-8-24UNF-2B holt 1 Fe

17 (B-T848-1985-10 washer 1 Fe

18 Y01209-7 pin 1 Fe
19 (B896-86_6 split washer 3 65Mn |

20 111106 limit bush 2 Fe

21 (B6182-M6 nut 1 Fe

/000N 99 - T9151540159787 - hush ) Fe
23 —1900-196 (- soft washer 8 6oMn |

2023.10.28 24 111191 accelerator lever 1 Fe

oo/ 9% CB-T16674-M6X30 holt 1 Pe

926 Y01508 gear cap 1 PP

27 111188 limit bush 1 Fe
928 114063 spring 9 65Mn_ |
29 114061 spring 1 65Mn |

30 115030-1 accelerator cable 1 Fe

31 1C1P85fa-224cc Engine 1
32 (B93-87-10 washer 1 Fe
33 Y01734 bush 3 Fe
i 8 9 10



admin
单位部门，完整姓名，日期


	Blank Page



